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ST REPORT NO:-CA-10mm//08

— i — Quality Engineering Services
E— (Government Approved Laboratory) - (ISO 9001:2015 Certified Laboratory & Consuitancy)

Civil Consultants, Survey (Total Station). Consultancy, UP/RH Test, Mix Design of Bitumen & Concrete, Soil,

SHEtS Baroecwe Sonitee Cement, Concrete, Bitumen, Steel, Sand. Aggregate, Brick, Stone, Water, Block, etc. Material Testing

TEST REPORT - COARSE AGGREGATE -

Test Report No : CA -10 mm/08 Report Date: 19/08/2017
Job No : 20170817701 Lab No : 317/01/01
Cilient = Ravi Sea Worid

Agency = -

Consultants -

Name of Project : Export

Material Description : Agegregate (10mm)

Date of Sample Receipt : 17/08/2017

Condition of Sample when Received : Unsealed

Date of Sample Testing : 17/08/2017 to 19/08/2017

Letter Reference No. : Test Reguest Form

Source of Sample & Sample ID : Vidi-Quarry

Method of Test : IS: 2386 : 1963 Reaffirmed 2016 IS Specification : IS: 383 :2016

TEST RESULTS:

SIEVE ANALYSIS, IS: 2386 : 1963
SIEVE SIZE RA: 2016 ,% PASSING REQUIREMENT
12.5 mm 100 100.00
10.0 mm 94.56 85-100
4.75 mm o.62 0-20
2.36 mm 3.57 0-5
OTHER TEST RESULTS:
SR. NO. TYPE OF TEST METHOD OF TEST RESULTS REOQUIREMENT (IS:383-2016)
1 Water Absorption. %6 IS: 2386 Part 3 - 1963 0.96 Max S %%
2 Specific Gravity RA 2016 2.792 2.1 -3.2
3 Bulk Density. ka/1 1.562 =
a Impact Value. % 15.85 Shall be = 30% .Wearing Surface
Shall be = 459% .Other than Wearing Surface
s Crnshine Valne. 56 IS: 2386 Part 4 : 1963 16.72 Max 30 % . Wearing Surface
RA 2016 Max. 30% or more , Other than Wearing
& Abrasion Value. %% 17.85 Shall be = 30% .Wearing Surface
= Shall be = S0% .Other than Wearing Surface
7 FI & EI , 2% A2 2NN Pg’;lls' 1963 32.89 Combined Shall be < 40%

Conclusion : The sample tested meets with the I.S. Specification with respect to test conducted.

For, Quality Engineering
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Authorized Signatory — ‘JE“') s
Name & Designation: B rat aldani”/& o |
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NOTE: =
1. The Samples have been Submitted by The Customer.
2. This Report shall not be Reproduced Except in full, without Approval of the L.aboratory.

3.Results given above Refer only to the Sampics Submitted for Testing. FPage No: O1 of 01

Registered Office: Plot No.15, Ward No. 3/B. Behind R & B Department (NH) Office. Tagore Road. Adipur, Ta-Gandhidham. P
Kutch (Gujarat) Pin : 370205. Ph. 02836-262524, Mob — 99134 90927, E-mail: ges.kutch@gmail.com )
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Test report no:CA-20mm/10

(Government Approved Laboratory) - (I1ISO S0O01:2015 Certified Laboratory & Consultancy)

Quality Enginecering Services Civil Consultants, Survey (Total Station), Consultancy, UP/RH Test, Mix Design of Bitumen & Concrete, Soil,
- B Cement, Concrete, Bitumen, Steei, Sand. Aggregate, Brick. Stone, Water, Block, etc. Material Testing

=S Quality Engineering Services

TEST REPORT - COARSE AGGREGATE B
Test Report No : CA -20 mm/10 Report Date: 19/08/2017
Job No : 20170817/01 L.ab No :817/01/01
Client : Ravi Sea World
Consultants ==
Name of Project : Export
Miaterial Description : Aaggregate (20mm)
Date of Sample Receipt : 17/08/2017
Condition of Sample when Received : Unsealed .
IDate of Sample Testing : 17/08/2017 to 19/08/2017
IL.etter Reference No. : Test Request Form
Source of Sample & Sample ID : Vidi-Quarry
Method of Test : IS: 2386 - 1963 Reaffirmed 2016 IS Specification : IS: 383 :2016
TEST RESULTS:
- SEIEVE ANALYSIS, IS: 2386 : 1963
SIEVE SIZE RA: 2016 . %% PASSING REQUIREMENT
40 mm 100 100.00
20 mm S1.02 sSS5-100
10 mm S.85 0-20
4.75 mm 2.05 0-5
OTHER TEST RESULTS: =
SR. NO. TYPE OF TEST METHOD OF TEST RESULTS REQUIREMENT (IS:383-2016)
1 Water Absorption. 26 IS- 2386 P = 0.82 Max S %%
= Specific Gravity SR e e Do > 841 2.1 _3> ;
3 Bulk Densityv., ko/l 1.511 = |
a 1 act Veal . % 1s.42> = Shall be < 30% .Wearing Surface
i S e s Shall be = 4596 .Other than Wearing Surface
. IS: 2386 Part 4 - 1963 Max SO 6. Wearing Surface . |
s Crushing Value., 26 RA 2016 16.35 Max. 3026 or more, Other than Wearing
Surface
6 Abrasion Valuec. % 17.18 Shall be < 30%.Wearing Surface
> Shall be = S0%% .Other than Wearing Surface
7 'F1 & El. %% SRR SR 31.12 Combined Shall be < 40%
Conclusion : The sample tested meets with the [.S. Specification with respect to test conducted.
B =
For, Quality Engineering
éL/_.
Authorized Signatory
Name & Designation: Bh
NOTE:
1. The Samples have been Submitted by the Customer. =
2.This Report shall not be Reproduced Except in full, without Approval of the Laboratory.
3.Results given abowve Refer only to the Samples Submitted for JTesting P!Se No: 01 of O1
Registered Office: Plot No.15, Ward No. 3/B. Behind R & B Department (NH) Office, Tagore Road. Adipur, Ta-Gandhidham. .I-Acs—mz
Kutch (Gujarat) Pin : 370205. Ph. 02836-262524, Mob — 99134 90927. E-mail: ges. kutch@gmail com \ o~ 3




Fly ASH.-

PHYSICAL ASPECTS:

The fly ash from boilers where
mechanical collectors

are used is coarser than fly ash
from electrostatic precipitators.

~ The color varies from light to
dark grey depending upon its
carbon contents.

~ The quality of fly ash varies
from source to source.

~ fly ash particles are small, they
effectively fill voids
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We are also registered in FIEO(FEDRATION OF INDIAN GOVERMENT

FEDERATION OF INDIAN EXPORT ORGANISATIONS

(Set up by Ministry of Commerce, Government of India)
408/A, AKSHAR COMPLEX, SHIVRANJANI CROSS ROAD, VASTRAPUR, AHMEDABAD - 380 015.

Registration-Cum-Membership Certificate
RCMC NO.: AHD/2660/2017-2018
Name of Exporter RAVI SFA WORLD SERVICES
IEC Number 3714002464
Address of
(iYRegistered/Head Office PLOT NO. 26, SHOP NO. 1/2,

SECTOR 1/A, GANDHIDHAM (KUTCH)
Gujarat - 370201

(ii)Branch Office(s)

(iii)Factory(s)
Date of Esteblishment 30-09-2014
Description of geods for which Registered 1 1. AGREGATES. SAND STONE
2. FLY ASH
Registration No. : FIEQ/AHD/22018/2017-2018/26€0
Registerad as : Merchant Exporter
Name of Partner : 1, RAKESH BHARAT SORATHIA
2, RAVT BHARATBHAI SDRATHIA

This Certificate is issued as per the details of our records and is subject to the Conditions laid
down in the relevant scheme of registration of the Federation.

Vvalid/Renewed upto : 31/03/2018 /

(Signature of petent officer)
Name :[Jayprakash Shyam Sunder Goel
Designation : ordinator - OIS

Seal g,'v% £

Date of : 01-09-2017

>
.““A

Digitally Signed JAY PRAKASH S GOFEIL
by,
Signing Date : 01/09/2017

“RCMC is valid for 5 year term by payment of Annual Membership Subscription”™
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PHN: +91966
EMAIL:rbsora




